



Certificate of Test

Airstream flexible ducts have been tested to AS 4254.
Listed below are results of the key tests required by the
Building Code of Australia (NCC)

TEST	Test Description	Registered testing authority	Pass/Fail	Report no.	Report Date
AS/NZS 1530.3	Radiant heat panel	AWTA	PASS	7-587498-CS	15/10/2012
UL 181	0°, 45°, 90° burn	AWTA	PASS	7-589110-CS	31/01/2013
UL 181	Mould and humidity	AWTA	PASS	7-590477-NS	29/04/2013
UL 181	Low temperature	AWTA	PASS	7-589512-NS	27/02/2013
UL 181	High temperature	AWTA	PASS	7-589512-NS	27/02/2013
UL 181	Puncture	AWTA	PASS	7-589512-NS	27/02/2013
UL 181	Static load	AWTA	PASS	7-589512-NS	27/02/2013
UL 181	Impact	AWTA	PASS	7-589512-NS	27/02/2013
UL 181	Pressure	AWTA	PASS	7-589512-NS	27/02/2013
UL 181	Collapse	AWTA	PASS	7-589512-NS	27/02/2013
UL 181	Tension	AWTA	PASS	7-589512-NS	27/02/2013

Note:

0,0,0,2 = Ignitability Index, Spread of flame index, Heat evolved index, Smoke developed index

POLYESTER INSULATION		
R-Value	Registered testing authority	Report no.
1.2	Branz	EC1336/01